
  Issue: 1  -  16/08/19 Page 01 of 06

4x4 Accessories

www.Hsputelids.com

F i t t i n g  i n s t r u c t i o n s

1300 441 498
Part No: LD12 
Fitting Time: 30 mins

LDV T60

HSP TAIL ASSIST



Page 02 of 06

G e n e r a l  N o t e s

S a f e t y  N o t e s

F i t t i n g  t i m e

P a r t s  s u p p l i e d

- Read through the fitting instructions prior to installation 
of accessory.
- Ensure all recyclable components and packaging
are discarded and recycled following local recycling 
regulations.
- Safely store and protect any removed vehicle
components.

- Check that all work practices comply with safety
standards. 
- Please wear appropriate clothing and use safety 
equipment. 

30 mins

- Read through the fitting instructions before installation of accessory.
- Ensure all recyclable components and packaging are discarded and recycled following local recycling 

regulations.
- Safely store and protect any removed vehicle components.

- Check that all work practices comply with safety standards.
- Please wear appropriate clothing and use safety equipment.

45 minutes

General Notes

Safety Notes

Fitting Time

Page 02 of

Parts Supplied

Tools and Materials Required

Phillips Head Screw Driver Spanner Set Ratchet & Socket Set

DCB

Side Rails with Clamps (LHS & RHS)  x2

A

J

M10 Spring Washer x2

I

M10 Bolt x2

G

M8 Allen Head Screw x4

H

M6 x 40 
Phillips Head Screw x1

F

Drain Plugs x2

E

PO

3M Primer Stick x1

M

3mm Spacer 
(Sportsbar only) x4

N

Lubricant Spray x1

L

M10 Flat Washer x2

K

M10 Bolt x2

Roll-R-Cover x1 Remote FOB x2Wiring Harness x1

Fitting Instructions x1

Allen KeysDrill or Drill Bit

Drain Hose x4

Silicone Sealant

Fitting Instruction x1

D

M10 Spring Washer x2

EB

M10 Flat Washer x2

A

M10 Bolt x2

C

M8 Flat Washer x4

FI Doc No: FI -    Issue: 1   -  17/11/16A4RS 07

  Issue: 1  -  16/08/19



Page 03 of 06

S t e p  1

S t e p  2

Open tailgate.

Remove indicated bolt holding strap on the drivers side, and discard.  

  Issue: 1  -  16/08/19



Page 04 of 06

S t e p  3

S t e p  4

Remove indicated bolts, and retain.

  Issue: 1  -  16/08/19

Feed part number( TA-15) M8 shoulder bolt trough strap & followed by the retained washer. Now tighten.



Page 05 of 06

S t e p  5

S t e p  6

Fit dampening strut, part number KSD cylinder end to the Shoulder of (TA-15) followed by strut locking 
bolt ( TA-16) . NOTE:  TA-16 Should be tighten to 2nm torque, Do not use power tools for this step. 

Place bracket TA-11RH over the tailgate hinge and fasten with retained factory bolt as indicated to location 2.
Using M8 x25mm bolt provided fasten to location 1.

  Issue: 1  -  16/08/19

1.
2.



Page 06 of 06

S t e p  7

S t e p  8

Now repeat all the above steps on the passenger side 
NOTE: passenger side tailgate bracket is part number TA-11LH The 
passenger side Strut has a spacer which will need removing once 
installed. 

Now fit the shaft end of the strut to the stud ball on the tailgate.

Lift tailgate to reach shaft end of strut, 
then push in to position. Remove spacer

o m p l e t eF i t t i n g  c

  Issue: 1  -  16/08/19


